KOHLER.
POVVER SYSTEMS

7

TT-816
INSTRUCTIONS

8/91

Radiator Kit 274965
1200/1500R0OZD
Standby Generator Sets

Thisinstruction is intended to finalize assembly of 2. Install idler bushing 274903 and idler pulley
the radiator kit to the generator set. The unit was
fully assembled prior to testing and then partially

disassembled

for The partial

shipping.

disassembly may vary from the instruction given

dueto manufacturing procedures. The illustration

3.

and parts listing in the this instruction shoals

components of the radiator Kit.

The written

procedure deals only with the components Which4
require final assembly. See Figure 1. '

A WARNlNc:j\ Eéh’i

Accidental starting can cause death or serious
personalinjury . Turn Generator Master Switch to
OFF position, disconnect powés battery chager,

and remove battery cables (remove negative lead"
first and reconnect it last) to disable generator set

before working on any equipment connected to
The generator set can be started by
automatic transfer switch or remote start/stop

generator.
switch unless these precautions are followed.

INSTALLATION

1. Install four radiator supports 274894 to skid g

using 32 screws X—6021-1, split lock washers

X—24-1, and nuts X—85-3.

274904. Lubricate fan shaft and idler shaft
bearings, see “Lubrication Procedure” for
further information.

Mounttwo radiator suppotrackets 274893 to
radiator supports using 16 screws X-129-19
split lock washers X—24—6, and nuts X—89-8.

NOTE
Radiator must be supported during the entire
time for Steps 4, 5, and 6.

Position radiator assembly A-274823 on skid
and secure with two radiator brackets 279494
using two screws X—6239-3, two split lock
washersx—-26-10, and four nuts X—88-12. Do
not final tighten hardware at this time.

Install radiator assembly to radiator support
bracket using eight screws X—6239-3, plain
washers X-25-29, split lock washers
X-26-10, and nuts X-88-12. Use shims
279497 (7 gauge, 0.179 in.) and 279498 (16
gauge0.06 in.), as necessatg mount radiator
so that fan pulley and engine pulley are
vertically aligned. See Figure 1 for fan pulley
alignment procedure.

Adjustradiator brackets 279494 so thatliator
isin vertical alignment. Final tighten hardware
as referenced in Step 4.



A|lquiassy Joreipey Jo uone|eisu] ‘eT ainbi4

3NION3 HLlIM 03Nddns
JATVA NIVYQ TIVISN

S310H 2 “vId 82" TINd
‘I1VIdNIL SV 13X0vyE 3sn

11 d31S @) Bopmoe—x "z & o
%) £-109-X (@) (L4 9 00200 S5¥SZ  (2) L-S9%—X
) £—6g-X S68+LT @) $—109-X
) 1—¥2-X () 6-G9Y—X
W v (&) B-#i05—x 134 O s ¥
SovoLs @ (14 91 00200 svaz /7' S6Y6L 0T 431S
\N OB8YLT
(] _ _ _
T T ™
_ = 5 A . - | | (@ b-esex.
| i N mw ! ey \\\ \\ e m_r mw oo_ _ _ _oo %\5 82—-202—X
i S s
T s sl Y B _ [ g “
- ; - | | 3MON3 HUM QFTddns
PRS2 | £--—21—3ATVA Nvda VSN
| 14— | @ o-ez-x
\__ ! — 4 & a-88—X
0 & yovbez |
[m=] \\\ — /
L 1
\
A 9.daLs
0 N
(¥) £-68—X '
g L] TR wmesex | 2% LS
| T | e
| S— ' = — A
4
—-q “
1
. [
- © yzogtix
fess’ ™~~—) -2/9-X
<= Tv d31S
€T d31S a —
S £Z8YLZ-V
(8) £—89%—X HLIM S3anL LIINI
HOLVIQvH OL S3NIT IN3A 3L / -
PEIS RAEENTS
—_— @ Frjorx
SNOILOIWNOD JOLVIavY Zecgo—
oo 0 (2) 829X
~—  — ] SIN3A
] /
2’6 d41S
FAVMAUVH
i
79S6.T \v\ = /A
/7 °
16 d31S \E 06616zZ” 137N “ave/ X v ava

HOLIMS T3ATT

694ELT:




Algwassy lojelpey Jo uoie|jeisu]

'qT aInbi

3NIONI

A3TInd
Ha=""

\ 3A00¥9 ONZ

/»u._.sn_ INONT

AN

IAO0XO LSI

3A00ND HLY

A31nd
NV

JOLVIAVE )

/uoﬁ
1HOIVALS

S d41S

€ d4ls

1 d31S

L d31S

=T MIA

g 3wl LS—$109—X "434
(L4 89 0S$00 SSPST
o e
o) s (14 ¥ DSH00 SS¥ET I
@5 1-1209-X L06¥/2
(o) 9-$Z—X
(o0 942X ) veavLT
@) BI—62L—X FEIT
@ s68vLT I
A3TInd \
HEN]
@) 96¥6L2
@) L6Y6LC _
@) 0i-92-X
8 625X
8) 21—88-X
®) €—652aX
A3TINd S
" gsws &) 06100 00228
olevLT )

SIBYLZ—"" [0

) 1-2z—X
p () y—BET9-X
SUYMOAVH AFTINd 310 NALHOLL R LS RN - ) SogyLe
@ 3UNOId 33S) NOISNIL 40 “SHT 005 OL NILHIIL ANV 1138 0 NEA00 JAONSY .. 00€vLZ
NO 39V71d ‘39NVS NOISNIL 17138 3HL ONISN “LNAANSITY kvt co6VLZ
3A00ND 1138 XOFHOIH ANV AITINd 3101 3HL SNLLSHraY ce6LZ Lonrie
A8 O¥1S 3HL dN DIVL 'SAITINd 3HL NO_ QI 19NISSY jocers
N338 SVH 1138 3HL ¥3L4V ‘(v 3uNoId 335) A3Tind
3NI9N3 3HL 30 3A00¥O HLENOS 3HL NI LaVIS ONV_NMOQ NNd IS ¥/ HOVLLY OL MMOH ° o = M3A 335
GINOHS 1138 3HL "SATTINd HT1dl NV NV FHLNI 3HL = MIA ONILISX3 3sh: . IUVMONVH
dn ¥3A0J @TNOHS 1738 3HL ‘SAITIN OL LT3d ISV 'S ONILLS
. 606vLZ . % HLIM INNOW
"SATL4 00Z OL SL108 3NDNOL ANY S1108 A3TINd NV OL 4k
Iizg 3111007 AlddY ‘GINDIY FUV SATTiNd TIV ¥ILIV ¥ 1 Tv1 d31S 0\ e \ 7 . b=2eLX
*INJNNOITY — 1-G0Z-X 1 > I uevie
O3HOZY NIHL “SUVMONVH T1V NILHOLL ONV _ANVSSIOOaN - ! . .
SY SAITINd LSNPAV (¥ 3dN3id 335) ATINd 3NION c—GzZ-X | ! STI0H VI 82" (1)
3HL 40 3AQ0N9 1SNid 3HL 40 NIINID FHL HUM SA3Tind i i TG #® 3LV IdNIL
H3101 ONV NV 3H1 40 30v4 3HL N9V ONV NMOO NN - Sy L3iovd 3sn
"AITINd ¥370I IHL 40 30V HL HLIM HSN14 38 _ {r) 8-101—X
QINOHS 3903 IHOIVYLS 3HL 40 3903 HL "AITINd N4 (¥) 6-S9Y—X
40 30v4 ONOTV 3903 LHOIVLS 30V1d 'SAITINd N9V "¢ (@) I6VLT
18 3AN914 33S) 1138 IAONZY ONV_3HVMGNVH NILHOIL ‘NIHL . ===
"SLIHOVHE ONILNAOW ATTInd JMLINI ONIAOW A8 L138 Ni ASSV Holvigvd i orsex
VIS dn 3WV.L NV SAITIN NO L1368 114 ‘SLDIOVAE NO 14VHS Ol LNNOW (14
ONLINAON ATTTNd 3HLING N3SO0T 3NV ININLISNrav 906v.2 206422 %) 9l-G9v—X
40 H3IN3O 3HL OL GALSARAY SI AITINd 3HL NS IHVI S06VLT
"A3TiNd 31l LSAPQY ‘I TIVISNI SI YO1Viavd dELV T 6 Oy—GZ—X
"AZTINd NO SL108 SNNS ONV HOLVIGYY : SBY6LZ (¥E) 1—0Z—X
ONITIVLSNI 0438 L4vHS NV4 OL A3TINd 31aN3SSY 1 18T d31S (VE) I—G9Y—X

NOILYTTV.ISNI 17138

GNV AJTINd Nv4

¢'81 d41S

€8T d31S

¢91 d41S

¢vT d31S

¥7'8T d31S

ST d31S

19T d41S

¢¢l d31S




7. Attach one end of lower radiator hose 13. Reconneawiring harness connector tadiator
X—6014-51to radiator outlet and the other end level switch at top of radiator. Secure wiring
to radiator outlet pipe 294907 using two hose harness with cable tie X—468—2.
clamps 274443. Attach one end of radiator

hoseX-6014-34 to radiatoutlet pipe 294907 14 |nstall poly—V belt 274915. See Figure 1 for
andthe other end to engine inlet tube using two .t installation instructions.

hose clamps 274443.

15. Installtwo mounting brackets 274913¢agine
using four screws X—-465-9 and lock nuts
X-101-8. Use bracket as a template and drill
four 0.28 in. (7 mm) dia. holes.

8. Install two radiator hoses X—6014—-41 on each
end of one radiator (inlet) pipe 274897 using
two hose clamps X—426-1. Connect this
assemblyto radiator inlet and engine using two

hose clamps X-426-1. Repeat procedure for
second radiator pipe. 16. Install right side belt guard 274911 using four

screwsX—465-16, split lock washers X—20-1,

9. Connecupper radiator hoderace 279582 and and plain washers X-25-40.
upperradiatorsupport brace 279583 to radiator
using two screws X—6238-11, plain washers 17. Install lower left side belt guard 274910 using
X-25-1,and lock nuts X—101-13Attach two screw X—6238-10, lock washer X-22-1, and
hose clamps 291590 to secure upper radiator nyt X—83-2.
pipes to upper radiator braces.

18. Install upper left side belt guard 274909, front

10. I.nstall radiator hose )l(—6014—8 each end of belt guard 279485, and top belt guard 274908
(intercooler supply) pipe 274896 and attach to using 34 screws X—465-16, split lock washers

lower radiator and engine using four hose X—20-1, and plain washers X—25-40.
clamps 249887.

19. Close all coolant drain petcocks and fill with
coolant.  Reference appropriate literature
(specification sheet) for capacity.

11. Install radiator hose X—6014—-8 each end of
(intercooler return) pipe 274895 and attach to
lower radiator and engine using four hose
clamps 249887.

20. Consult Installation Guide and Prestart

12. Attach vent lines to upper radiator inlet tubes ~ Checklist or additional information regarding
using eight cable ties X—468—7. Secure right  generator set installation and initial startup.
side tube with conduit clip X—752-1.



Parts Listing

(* Radiator Kit Components Requiring Installation)

w
o NN

Ar RPN PMORLBMADN

w
Ao 8

Description Part No. Qty. Description Part No.

Radiator assembly A-274823 1 Plug, pipe 3/4 NPT X-75-6
Nut, 1/4—-20 lock X-101-8 1 Plug, 1/4 NPT F recess. hex. pipe X-75-41
Nut, 3/8-16 lock X-101-13 * 1 Clip, conduit X-752-1
Screw, 5/16-18 x 1-1/4 X-125-24 4 Nut, 1/4-20 X-81-1
Screw, 1/2-13 x 1-1/2 X-129-19 * 1 Nut, 3/8-16 X-83-2
Washer, 1/4 split lock X-20-1 * 32  Nut, 5/8-11 X-85-3
Washer, 1/4 split lock X-20-1 8 Nut, 5/8-11 X-85-3
Bushing, 3/8 F NPT x X-202-28 * 12 Nut, 3/4-10 X-88-12
1/2 M NPT reducer * 16  Nut, 1/2-13 X-89-8
Nipple, pipe 1-1/2 NPT x 4 in. X-205-7 * 8 Clamp, 2-1/2 in. hose 249887
Washer, 5/16 split lock X-21-1 1 Switch assembly, level 273469
Washer, 3/8 split lock X-22-1 1 Tube, inlet 274265
Washer, 3/8 split lock X-22-1 1 Gasket, inlet 274300
Elbow, 1-1/2 NPT F 45 deg. X—-225-3 * 4 Clamp, 4-7/8 in. hose 274443
Washer, 5/8 split lock X-24-1 * 2 Support, radiator support 274893
Washer, 5/8 split lock X-24-1 * 4 Support, radiator 274894
Washer, 1/2 split lock X-24-6 * 1 Pipe, intercooler return 274895
Washer, 7/16 x 1 x 5/64 plain X-25-1 * 1 Pipe, intercooler supply 274896
Washer, 13/16 x 1-15/16 x X-25-29 * 2 Pipe, radiator inlet 90 deg. 274897
9/16 plain * 1 Bushing, idler 274903
Washer, 9/32 x 5/8 x 1/16 plain X—-25-40 * 1 Pulley, idler 274904
Valve, drain 3/8 NPT X—-256-1 1 Bushing, pulley 274905
Washer, 3/4 split lock X—-26-10 1 Pulley 294906
Clamp, 3-3/4 hose X—-426-1 * 1 Pipe, radiator outlet 274907
Screw, 1/4-20 x 1 X—465—7 * 1 Guard, belt (top) 274908
Screw, 1/4-20 x 1-1/2 X—465-9 * 1 Guard, belt (upper left—side) 274909
Screw, 1/4-20 x 3/4 X—-465-15 * 1 Guard, belt (lower left—side) 274910
Screw, 1/4-20 x 1 X—-465—7 * 1 Guard, belt (right—side) 274911
Screw, 1/4-20 x 1-1/2 X—465-9 * 2 Bracket, mounting 274913
Tie, 4 in. cable X—468-2 * 1 Belt, poly-V 274915
Tie, 21 in. cable X—-468-7 * 1 Guard, belt 279485
Washer, .68 ID beveled X-6011-3 1 Support, radiator (upper right-side) 279491
Washer, .44 1D beveled X-6011-4 1 Support, radiator (upper left—side) 279492
Hose, 4-1/2 ID x 5 radiator X—-6014-34 * 2 Bracket, radiator 279494
Hose, 3-1/2 ID x 5 radiator X-6014-41 1 Support, radiator (lower right—side) 279495
Hose, 4-1/2 ID x 10 radiator X-6014-51 1 Support, radiator (lower left—side) 279496
Hose, 2 I.D. x 8 in. X-6014-8 * 12  Shim, 7 ga. (.179) 279497
Screw, 5/8-11 x 1-3/4 X-6021-1 * 12  Shim, 16 ga. (.0598) 279498
Screw, 5/8-11 x 2-1/4 X-6021-5 2 Bracket, mounting 279499
Screw, 3/8-16 x 1-1/4 X-6238-4 1 Gasket, pressure sensor 279557
Screw, 3/8-16 x 3/4 X-6238-10 1 Cover, pressure sensor 279558
Screw, 3/8-16 x 1 X-6238-11 * 1 Brace, upper radiator hose 279582
Screw, 3/4-10 x 2 X-6239-3 * 1 Brace, upper radiator support 279583
Clamp, .44 ID insulated X—672—7 * 2 Clamp, hose 291590

Clamp, 2-1/8 ID insulated X-672-18



SCHEDULED MAINTENANCE Lubrication Procedure

Referto the generator operation manual @ndine  The fan shaft and idler shaft bearings should be
operation manual for specific periodic service |ypricated with a lithium—complex base,
regarding the generator set. multi-purpose grease with anti—rust, anti—foam,
_ _ _ _ extreme pressure additives and a minimum
Thefan shaftand idler shaft bearing on this radiator droppingpoint of 400 F (204 C). Mobil Mobilith

kit must be Iub_ncqted regularly tq aVOI_d bear?ng AW?2 NLGI, Grade 2 is one lubricant suitable for
damage. Lubrication of the bearings is required . L
this application.

every200hours of operation when the generator set
is run in ambient temperatures less thahB&R9 ) N
C). Lubricate the bearings every 100 hours of L Placegenerator master swit¢h OFF position.
operation if the generator is operated at ambient ~ Disconnect starting battery(ies), negative lead
temperatures greater than°ds (29 C), or if the first and disconnect power to battery charger.
generator set is run in dusty, humid environment.

Lubricate the bearings at the specified interval2. Remove belt guards to expose fan shaft and

according to the following procedure. idler shaft bearings.
NOTE 3. Usinga grease gun filled with specified grease,

It may be convenient to remember to lubricate the  jnject grease into the two bearings on the fan
radiatorfan shaft and idler shaft bearingbenever shaft block and the two bearings on the idler
the engine lube oil is changed. shaftblock. Sedrigure 2. Inject grease until a

-~ ® bes k 1/8-1/4 in. (3—6 mm) grease column shows at

@ - the bearing pressure relief port.
A WARNING

Accidental starting can cause death or serious NOTE
personalinjury . Turn Generator Master Switch to The fan shaft and idler shaft bearings are
OFF position, disconnect powéw battery chager, equipped with pressure relief ports to prevent

and remove battery cables (remove negative lead bearing damage if the bearings are
first and reconnect it last) to disable generator set  "over—lubricated.”

before working on any equipment connected to

generator. The generator set can be started by yse a rag to wipe off excess grease from
automatic transfer switch or remote start/stop bearing pressure relief ports.

switch unless these precautions are followed.

5. Inspect fan drive belt for damage or wear,

'f{ k, replace if necessary. Check fan belt tension
@ 4 usinga poly-V belt tension gauge and adjiist
A WARNING x necessaryProper tension for a new belt is 500
Exposedmoving parts cancause seves injury. Ibs. (227 kg) and for a used belt is 250-3066.

Keep hands, feet, hair, and clothing away from  (113-136 kg).
belts and pulleys when unit is running. Replace

guards, covers, and screens before operating Reinstall belt guards using original hardware.
generator set.



7. Reconnect starting battery(ies), negative lead stop and disable generator set. Readjust belt

last. Reconnect battery charger and place tension to eliminate slippage.
generator master switch to RUN to start
generator set. 9. Reconnect starting battery(ies), negative lead
last. Reconnect battery charger and place
8. Listen for noise (squeal) from fan belt generator master switch to normal operating
indicating a slipping belt. If fan beltis slipping, position (RUN or AUTO).

rﬁn—,g

s

e —
L

ressure Relief Port

.

——

-

=== T I 1
T 1 T L

Radiator Assembly

Idler Shaft Grease Fittings

Figure 2. Radiator Fan Bearings and Pressure Relief Ports





